

Conventional Therapies			
Central centrifugal cicatricial alopecia	<ul style="list-style-type: none"> • High potency topical steroid QD/BID until asymptomatic or for 4-12 weeks, then twice weekly maintenance • Intralesional triamcinolone (2.5-10mg/ml) every 4-8 weeks x 6-12 months in areas of hair loss and surrounding areas of normal appearing scalp to prevent progression (injections every 0.5-1.0cm) • Doxycycline 100mg daily or BID for 3-6 months, up to 12 months. Minocycline and tetracycline are also options. • Hydroxychloroquine 200mg BID up to 12 months. 	<ul style="list-style-type: none"> • Weekly anti-seborrheic shampoo • Topical minoxidil 5% foam daily • Oral minoxidil 1/4 (2.5 mg) tablet po qd with increased by 2.5mg daily. Possible AEs of unwanted hair, hypotension, hypernatremia, headaches, palpitations, lower extremity edema • Hair transplantation • Platelet rich plasma injections 	<p>Hair care practices:</p> <ul style="list-style-type: none"> • Shampoo the scalp regularly (weekly) • Use moisturizing shampoo and conditioner • Use a wide tooth comb to detangle wet hair and avoid brushing to detangle • Start detangling by the distal end while holding the proximal end of the hair • Utilize protective hair styles • Remove or loosen styles if there is pain or irritation • alternate hairstyles when possible and take breaks between wearing braided and sewn in styles
Traction alopecia	<ul style="list-style-type: none"> • Avoidance of traction styles • Doxycycline 100mg BID • High potency topical steroids • Intralesional Kenalog 2.5-10mg/cc • Topical minoxidil 5% foam daily 	Lichen planopilaris/ Frontal fibrosing alopecia	<ul style="list-style-type: none"> • Doxycycline 100mg BID for 6-12 months • Hydroxychloroquine 200mg BID for 6-12 months • Finasteride 2.5-5mg daily • Tacrolimus 0.1% ointment daily • High potency topical steroids • Intralesional Kenalog 2.5-10mg/cc • Topical minoxidil 5% foam daily • Tofacitinib 5mg BID

Table 2. Treatment summaries for different forms of alopecia.